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Table 1 Test results
Bending Modulus Bending Strength
[GPa] [MPa]
Fig.2 Master mold 1 4.09 53.9
2 3.72 51.6
3 3.28 43.1
4 3.77 58.1
5 3.54 48.4
Ave. 3.68 51.0
C.V. 7.00 10.0
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Fig.5 Stress-strain curve
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